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m Downezi N LABORATORY
| 397 Mcleans Island Road, Harewood

P O Box 11-326, Sockburn, Christchurch 8443

Phone: (03) 359-0752, Fax (03) 359-1909

Test Report
Client: K.B. Contracting & Quarries Limited sample Date:; 11-0ct-2013 11:00
Address: PO Box 19746, Woolston, Christchurch 8241 Sampled By: Declan McGowan
Client Ref: Not Advised Laboratory No: C13/2221
Job Location: New Quarny Report No: 158619 Replacement
Material: Pit run Report Date: 18-0ct-2013 Page 1 of 1
Material Source: KB's Quarries McLeans Island
This report supersedes and replaces Repart No: 158610
Test Methods: 1 The Particle-Size Distribution - Preferred Method by Wet Sieving NZ8 4407:1991 Test 3.8.
Sieve Size Perc:§nt Specification 100
(BSS) passing - - TestSample
125mm 94 Lol s 7
100mm 89 i i : i i
75.0mm 80 "
63.0mm rZ- 1 I | ) O S S S 6 M B T g
37.5mm 63 _ , a
19.0mm 45 NI S T, W [ — p— s e e 4 4D
9.5mm 29 b
4,75mm 20 e 20
2.36mm 17 ]
1.18mm 14 | | ‘

- . . - - 0
600pm 15 75um 150pm 300um 600um1.18mn2.38mnd.75mm9.5mm19.0mn87 . 5mmé3.0mn75.0mn 00mmI125mm150mm
300um 13 Sieve Aperture Size
150pum 10

75um 9
Test Date: 14/10/2013
Notes

Test results apply to sample as received.

Percent passing finest sieve obtained by difference.
Sample received in a damp condition.

Date of sample receipt: 11-Oct-13

All tests reported herein have been
2 perfermed in accordance with the
' laboratory's scope of decreditation.

Craig Kelly v - L i i
Approved Signatory 6 = j W
' !

Laboratory Techniclan

ol A BN EIEET  1his report may not be reproduced
|ANZ Accreditation No: 439 ACCREDITED LABORATORY  except in full

Dote of Issue: 10/04/92

Doc: WI-LIMS-92 Issue Date: 12/7/13 Issue No: 4



Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaidhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 3499142
Facsimile:  +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN145-12828

Issue No: 1

The test (s) reporied herein (unless otherwise

Client: T(_)m 0 Reg.an. Indicated) have been perfarmed in accordance with
City Care Limited the laboratory's scope of acoreditation. This report
PO Box 7669 may only be reproduced in fuli.
IANZ 4). 1,4,
Christchurch 8240 ACCREQSTFD LARGRATORY Ww,‘,&? /
Approved Signatory: Max Burford
El‘;'l%e.&v isorl):llt tion No:200
. . , . ccreditation No:
Project: QA Testing - City Care Ltd Date of Issue: 25/06/14

Sample Details

Sample ID:
Material:

Site/Sampled From:

Specification:
Sampling Method:
Technician:

CAN14S-12828

Pit Run

KB's McLeans Island Quarry

No Specification (Coarse)

Stated to be NZS 4407:1991 2.4.6.2.1
Greg Orr

Client Sample ID: Lab Ref 1381/14

Sample Source: Field Sample [Taken From Site]
Date Sampled: 20/06/2014

Sampled By: Advised - See Comments

Date Tested: 25/06/2014

Sampling Endorsed?: No

Dry Density - Moisture Relationship

Dry Density (t/m")

2.350 5 :
23401
2,330+
23201
2.310':
2.300

—————t——t——1t

5% Air Voids

0% Air Voids
10% Air Voids

-+

1.5

2.0

t

25 30 35 40 45 50 55 60

NMoisture Content (%)

6.5

+

7.0

Test Results
NZS 4402:1986 Test 4.1.3 - 1986
Maximum Dry Density (t/m?): 2.34

Optimum Moisture Content (%): 3.8

Solid Density (t/m?): 2.68 assumed
Fraction Tested Passes {(mm): 37.5

Material Removed (%): 12

Sample History: Natural

Comments
Sampled by C Gould

Form No: 18595, Report No: MDD:CAN14S-12828

© 20002013 QESTLab by SpectraREST.com

Page 1 of 1




@Wﬁ = ifl CHRISTCHURCH LABORATORY
. -} E | : 397 Mcleans Island Rood, Harewood

P O Box 11-324, Sockburn, Christchurch 8443
Phone: {03) 359-0752, Fax (03) 359-1909

Test Report
Client: K.B. Contracting & Quarries Limited Sample Date: 11-0ct-2013 11.00
Address: PO Box 19746, Woolsion, Christchurch 8241 Sampled By: Declan McGowan
Client Ref: Not Adivised Laboratery No; C1372221
Job Location: New Quarry Report No: 158619 Replacement
Material: Pit run Report Date: 18-Oct-2013 Page 1 of |
Materlal Source: KB's Quarries McLeans Island
This report supersedes and replaces Report No: 158610
Test Methods: 1 The Particle-Size Disiribution - Preferred Method by Wet Sieving NZS 4407:1991 Test 3.8.1
Sieve Size Percr?nt specificaion ; ] i 7 : — 100
(BSS) passing X TestSample
125mm 94 ’ I H
............ RS : 3 - 5 JECTTETe . En
100mm 89 :
75.0mm 80 el
630mm 75 ................... . sog
37.5mm 63 =]
i9.0mm 45 40
9.5mm 29 ! i
4.75mm 20 ol I I B oS S ISR )
2.36mm 17
1.18mm 16
i ! 2
600um 15 75um 150pm 300pm 600uM1.18mN2.36mmd 75mma.5mm15.0mn87 5mn3.0mn¥5 Omnn00mm125mm150mm
300um 13 Sieve Aperture Size
150pum 10
75um ?
Test Date: 14/10/2013
MNotes

Test results apply to sample as received.

Percent passing finest sieve obtained by difference.
Sample received in a damp condition.

Date of sample receipt: 11-Oct-13

IEIT7]  Alltests reported herein have been
performed in accordance with the

Craig Kelly :1' ) fé@/
Approved Signmow i .c‘f luboralory's scope of cecreditotion.

Laboratory Technician : B . = E%_'EEE:I This report may not be reproduced
IANZ Accreditafion No: 439 ACCREDITED LABORATORY  exceptin full.
Date of Issue: 10/04/92

Doc: WI-LIMS-22 Issue Date: 12/7/13 Issue No: 4
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-0684, Christchurch 8441
Telephone: +64 3 349 9142
Facsimile:  +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S8-12828
Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham
Christchurch 8240

Project: QA Testing - City Care Ltd

Thie test {s) reparted herein {unless otherwise
:ndicated) have been performed in ascordance witih
lhe laboratory's scope of accreditation. This repart
may only be repraduced in full.

#)

IANZ /)

/ 7
B " n 3
ACTIERITHD 4 WBCAATHRY , {J‘.’g/(iﬁ' W"" 8ot )”

Approved Stgnatory: Max Burford
(Supervisor)

IANZ Accreditation No:200

Date of Issue: 25/06/14

Sample Details

Ory Density (t/m?)

Sample ID: CAN148-12828 Client Sample ID: Lab Ref 1381/14
Material: Pit Run Sample Source: Field Sample [Taken From Site]
Site/Sampled From:  KB's McLeans Island Quarry Date Sampled: 20/06/2014
Specification: No Specification {Coarse) Sampled By: Advised - See Comments
Sampling Method: Stated to be NZS 4407:1991 2.4.6.2.1 Date Tested: 25/06/2014
Technician: Greg Orr Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
-~ 0% Air Voids — — -~ 5% Air Voids NZS 4402:1986 Test 4.1.3 - 1988
—=-—= 10% Air Voids Maximum Dry Density (t/m?): 2.34

40 45 50 55 60 65
Moisture Content (%)

t

7.0

Optimum Moisture Content (%) 3.8

Solid Density (Ym?); 2.68 assurned
Fraction Tested Passes (mm): 375

Material Removed (%) 12

Sample History: Naturai

Comments
Sampled by C Gould

Formi No: 18995, Repori No; MDD:CAN145-12828

© 2000-2013 QESTLab by SpectraQEST.com

Page 1of 1



Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 349 9142
Facsimile: +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S5-11472

Issue No: 1

Client:

Project:

Toni O’'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

QA Testing - City Care Ltd

The test (s) reported herein (unless otherwise
indicated) have been performed in accordance with
the laboratary's scope of accreditation. This report
may only be reproduced in full.

I N Z Mg/ J
ACCREDITED LABORATORY
Approved Signatory: Max Burford
(Supervisor

IANZ Accre():litation No:200
Date of Issue: 03/06/14

Sample Details

Sample ID:
Material:

CAN148-11472
Pit Run

Site/Sampled From: KB Quarry Scalped over 53mm
Specification: No Specification
Sampling Method: Stated to be NZS 4407:1991 2.4.6.2.2

Technician:

Client Sample ID: 953081

Sample Source: Miscellaneous Material Source
Date Sampled: 29/05/2014

Sampled By: Advised - See Comments
Date Tested: 03/06/2014

Greg Orr Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids — — — 5% Air Voids —— NZS 4402:1986 Test 4.1.3 - 1986
—-—=- 10% Air Voids Maximum Dry Density (t/m%): 2.32

Dry Density (t/n)

2.330

2.320F

2.3101-

23001 %

2.290

2.280

2.270

2.260+

2.250

Optimum Moisture Content (%): 3.6

Solid Density (tm?3): 2.68 assumed
Fraction Tested Passes (mm): 37.5

Material Removed (%): 14

Sample History: Natural

2.240

2.0 3.0 4.0 5.0 6.0 7.0

Moisture Content (%)

Comments
Sampled by Toni O'Regan

Form No: 18995, Report No: MDD:CAN148-11472

© 2000-2013 QESTLab by SpectraQEST.com Page 1 of 1
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Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441

3 Telephone:  +64 3 340 9142
- Facsimile:  +64 3 349 9143
www fultonhogan.com
0800 LABORATORY
Report No: MDD:CAN145-12828
. s - lssue No: 1
Maximum Dry Density Report
e — The 1 ried herein (Unless otherwi
C"ent' anl 0 ReQ,an. ind?caelztd()stlarszri:;n peerref;rr(r:l:deizsaccoerr(;::ge with
Cl(y Care Limited the laboratory's scope of accreditation, This report
PO Box 7669 may only be reproduced in full.
Sydenham l AN Z ’) A
: al ol
Christchurch 8240 ARCREGITED LafuATaRY W{)‘«&—’MQ}
Approved Signatory: Max Burford
I(Ei‘:l%e/r\v isml?ﬂt tlon No:200
. . N . ation No:
Project: QA Testing - City Care Ltd Date ofﬁirsie: 25/06/14

Sample Details

Sample ID: CAN145-12828 Client Sample ID: Lab Ref 1381/14

Material: Pit Run Sample Source: Field Sample [Taken From Site]
Site/Sampled From:  KB's McLeans Island Quarry Date Sampled: 20/06/2014

Specification: No Specification (Coarse) Sampled By: Advised - See Comments
Sampling Method: Stated to be NZS 4407:1991 2.4.6.2.1 Date Tested: 25/06/2014

Technician: Greg Orr Sampling Endorsed?: No

Dry Density - Moisture Relationship
0% Air Voids

5% Air Voids

10% Air Voids

Dry Denstty (t/n?)
2380 - v

2.300
2.290
2.280

2270

bttt

t ~F—t= |

s e I NS

— = e = i e

2 210+—% + + + et + — + + +
1.0 15 20 25 30 35 40 45 50 55 60 65
Moisture Content (%)

7.0

Test Results
NZS 4402:1986 Test 4.1.3 - 1986
Maximum Dry Density {tm®):  2.34

Optimum Moisture Content (%): 3.8

Solid Density (tYm?): 2.68 assumed
Fraction Tested Passes {mm): 37.5

Material Removed (%): 12

Sample History: Natural

Comments
Sampled by C Gould

Form No: 18995, Report No: MDD:CAN148-12828

©.2000-2013 QESTLab by SpectraQEST.com

Page 1 of 1
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m DGWHEF CHRISTCHURCH LABORATORY
397 Mcleans Island Road, Harewood

P O Box 11-324, Sockburn, Christchurch 8443

Phone: (03) 359-0752, Fax {03) 359-1909

Test Report
Client: K.B. Contracting & Quarries Limited Sample Date; 11-0Oct-2013 11:00
Address: PO Box 19746, Woolston, Christchurch 8241 Sampled By: Declan McGowan
Client Ref: Not Advised Laboratory No: C13/2221
Job Location: New Quarny Report No: 158619 Replacement
Material: Pit run Report Date: 18-Oct-2013 Page 1 of |
Material Source: KB's Quarries McLeans Island
This report supersedes and replaces Report No: 158410
Test Methods: 1 The Particle-Size Distribution - Preferred Method by Wel Sieving NZS 4407:1991 Test 3.8.1
S Perc:fant Specification g : - ; g - — 100
(BSS) passing ¢ || . Y- Tost Sample
125mm 94 i p i1
100mm 89
75.0mm 80 N
63.0mm 75 | 80g
37.5mm 63 E'
12.0mm 45 140
2.5mm 29
4.75mm 20 20
2.36mm 17 :
A i i
1.18mm 14 : ' i ; .

; ] ‘ : : 0
600um 15 75um 150pm 300um BOOUM1 . 18mne.36mmd.75mm9.5mm18 0mn87 5mné3.0mnTS.0mm00mmI25mm1 50mm
300um 13 Sieve Aperiure Size
150um 10

75um 9
Test Dote: 14/10/2013

Notes

Test results apply to sample as received.

Percent passing finest sieve obtained by difference.

Sample received in a damp condition.

Date of sample receipt: 11-Oct-13
Cralg Kelly 5 All tests reported herein have been

E . performed in accordance with the

Approved SIQan_rY laboratory's scope of accraditation.
Laboratory Technician This report may not be reproduced

|ANZ Accreditation No: 439
Date of Issue: 10/04/92

except in full.

Doc: WI-LIMS-92 Issue Date: 12/7/13 [ssue No: 4
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[ Fuiton nogan

Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PQ Box 16-064, Christchurch 8441
Telephone:  +64 3 349 9142
Facsimile:  +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-11472

Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham

Christchurch 8240

Project: QA Testing - City Care Ltd

IANZ

ACCREDITED LABORATORY

The test (s) reported herein (unless otherwise
indicated) have been performed in accordance with
the laboratory's scope of accreditation. This report
may only be reproduced in full.

oo/

Approved Signatory: Max Burford
(Supervisor)

IANZ Accreditation No:200

Date of Issue: 03/06/14

Sample Details
Sample ID:

Material:
Site/Sampled From:
e~acification:

« apling Method:
Technician:

CAN14S-11472
Pit Run

No Specification

Greg Orr

KB Quarry Scalped over 53mm

Stated to be NZS 4407:1991 2.4.6.2.2

Client Sample ID:

Sample Source:
Date Sampled:
Sampled By:
Date Tested:

953081

Miscellaneous Material Source
29/05/2014

Advised - See Comments
03/06/2014

Sampling Endorsed?: No

Dry Density - Moisture Relationship

0% Air Voids

10% Air Voids

Dry Density (/)
2.330

2320
2310+~
22001
2.280 1
2.2701
2,260+

2.250

5% Air Voids

2.240

1.0 20 3.0 4.0 5.0 6.0
Moisture Content (%)

Maximum Dry Density (tm?):
Optimum Moisture Content (%): 3.6
Solid Density (m?):

Fraction Tested Passes (mm):
Material Removed (%): 14
Sample History:

Test Results

NZS 4402:1986 Test 4.1.3 - 1986
2.32

2.68 assumed
37.5

Natural

Comments
Sampled by Toni O'Regan

Form No: 18995, Report No: MDD:CAN14S-11472

© 2000-2013 QESTLab by SpectraQEST.com

Page 1 of 1




CITY CARE LABORATORY | ST TR T
. ,

PO

Lab Reference: { (60( //éf- )

Nuclear Density Test — Backscatter

Nuclear Density Test (NZS 4407:1 9@9:(- Test 4.2.2) (Test Number / Year)

Material: BT Row MHoerns I5¢egauge Used: 6SEeaAl

Location: _ C DL, IRESTONS . WEST <=JdE 1T 4
Client: K B3S- Contact Name: _A _Ho

Tested By _ L .S Date of Test =31 55 Count Time: NormalY Slew

Minimum PPE Required:  Hard Hat K Safety Glasses[_7] Gloves Carrled A Hi vis [ Sun Protection ]
Familiar with City Care Health and Safsty Plan: |Z] A

1. All Worksltes 7. Laboratory 30. All Vehlcles and Plant 4, Offlce Wark

(Ellm/nate / lsolate / M/rumlse) Any Slte Specmc Hazards and contro!s taken7 (Slgn |nlo snte worklng plant lraﬁ‘ ic etc )

PLRTEAU ~TEest
I Target Density: 229(7"’0 Lab Ref: Date of Issue:
Moisture Standard: £93 Density Standard:; 22132
Site Dry Den5|ty Dry Density Wet Densuty Wet Density Moisture Moisture Content Percent
Number (ka/m*) {corrected) (ka/m®) (corrected) Content (%) (corrected) Compaction
Rocrikn TyoE] Pomag | wEIGHT 2300 B .
= E_STATIC .
(| x2 | 2742 26 23S 2250| 52 S & 24
2 vz, 2181 | 2180 2REY 2290 -9 5 o 932
3| x & 2186 2090 2291 2290 - 5o Y3
$lxp | 225¢, | 2250 | 2360 | 27260 (o H ¢ = S¢G 2
S| xio] 2252 | 2250 | 2390 237 | 5.2 | S.o 962
1l xre] 22739 | 2290 | 2397 | Pto | 52 S 97-¢
5| %14 | 22€7 | 2230 | Z23Si| 2380 | S w | s -o 967
Y X166 | 2271 | 2270 | 2384] 2280 | 5. ST Q ek )
o| x1% | 22 ¢E2. | 2260 22€s| 23730 b -7 4 -s 967 .
¢ vzo| 2308 | 2310 | 243/ | 220 | §4 | 5 & 9%- 6
fep 22t 2313 | 2310 | 2429 | 263 | € o S.o 98 -5
(glr 8% | 2259 | QUL | 2368 2270 & ¥ | 5o % &
gl y26 | 222¢ 22720 | 23¢fs | 2REO| s .2 S o QsS4
2244 | 22¢O | 2359 220 |5 (| S o 959
Notes:
WS813, Issue Number 6, Issue Date 2 August 2012 Checked By:
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DRY DENSITY / WATER CONTENT RELATIONSHIP

Yo s
QAL

% OPUS

VIBRATING COMPACTION
Project : Quality Assurance
Location : Prestons Road Subdivision
Client : Coffey Geotechnical
Contractor : Not Advised
Sampled by : S Gardner
Date sampled : 11 June 2014
Sampling method : Not Advised
Sample description : Pit Run
Sample condition : Damp as Received Project No : 6-JCOFF.14/6L.C
Solid density : 2.68 t/m* (Assumed) Lab Ref No : 13379
Source : Prestons Road-KB's Quarries Client Ref No : A Wills
Test Results
Maximum dry density 242 t/m? Natural water content - %
Optimum water content 32 % Fraction tested Passing 37.5mm Test Sieve
Sample ID 1% 2% 3% 4% 5%
Bulk density t/m* 2.330 2.385 2491 2.486 2.470
Water content % 1.2 2.1 3.0 3.7 4.3
Dry density t/m? 2.302 2.334 2418 2.397 2.368
Sample condition Dry Moist Moist Wet Saturated
Firm Firm Hard Fines Lost | Fines Lost

Compaction Curve

2.440
¢  Density Cunve
we = 0% Air Voids
2420 N e~ s 5% Air Voids |
- = 10% Air Voids |
2.400 5
£ 2.380 &5 ’
2 |
> 2.360 ]
o {
2.340 5
~
\.
2.320 >
\.
2.300
i 2 3 4 5
Water Content %
Test Methods Notes
Compaction NZS 4402 ; 1986 : Test 4.1.3

13 June 2014
19 June 2014

Date tested :
Date reported :

IANZ Approved Signatory

Sampling is not covered by IANZ Accreditation. Results apply only to sample tested.
This report may only be reproduced in full

Tests Indicated as
not accredited are
outslde the scope

Designation : Senior Civil Engineering Technician 3 of the laboratory's

Date : 19 June 2014 ACCREDITED LABORATORY 2ccredhation

PF-LAB-027 (30/05/2013) Page | of 1
Opus International Consultants Ltd 52C Haylon Rd, Wigram Telephone +64 3 343 0739

. Christchurch Laboratory

! Quality Management Systems Certified to 1SO 9001

PO Box 1482, Christchurch Mail Centre,
Christchurch 8140, New Zealand

Facsimile
Website www.opus.co.nz
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaidhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 349 9142
Facsimile: +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-22802
Issue No: 1

Client:

Toni O'Regan

City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

Project:

QA Testing - City Care Ltd

IANZ

ALCAEDITED LABORATORY

The test (s) reported herein (unless otherwise
indicated) have been performed in accordance with
the laboratory's scope of accreditation. This report
may only be reproduced in full.

bon/

Approved Signatory: Max Burfard
(Supervisor)

IANZ Accreditation No:200

Date of Issue: 07/11/14

Sample Details
Sample ID:

Material:

| Site/Sampled From:
Specification:
Sampling Method:
Technician:

CAN145-22802

BEACH SAND

Ex CDL Prestons Road Lot 3096
No Specification

As Received - Not Accredited
Max Burford

Client Sample ID:
Sample Source:
Date Sampled:
Sampled By:
Date Tested:
Sampling Endorsed?: No

Lab Ref 2685/14

Field Sample [Taken From Site]
30/10/2014

Advised - See Comments
07/11/2014

Dry Density - Moisture Relationship

Dry Density (t/n?)

0% Air Voids — — — 5% Air Voids

i&mr .................. R I T T R,

1.610-

1.60071 - -

1.590 -

1.5801

1.6701

1.560 1

1.550

...............

e L P A S S

+ "

1.540 t

t

4 N 4
+ t t t

15.0 16.0 17.0 18.0 190 200 2.0 220 230 240

Moisture Content (%)

Test Results

NZS 4402:1986 Test 4.1.3 - 1986

Maximum Dry Density (t/m?): 1.62
Optimum Moisture Content (%): 18
Solid Density (Ym?3):
Fraction Tested Passes (mm): 37.5
Material Removed (%): 0
Sample History:

2.68 assumed

Natural

Comments
Sampled by Toni O'Regan

Form No: 18995, Report No: MDD:CAN145-22802

© 2000-2013 QESTLab by SpectraQEST.com

Page 1 of 1




@ZN\’ Alzhy (
Canterbury Laboratory
325 Pound Rd, Yaldhurst, Christchurch
f P T PO Box 16-064, Christchurch 84244
=1 Fuliton Hogan
b - s Facsimile:  +64 2 348 §143
www.fultonhogan.com

0800 LABORATORY
Report No: MDD:CAN14S-12043
H H Issue No: 1
Maximum Dry Density Report
EliSnt Toni O'Regan inicatoc s bown paored o soamgdance with
Clty Care Limited the laboratory's scope of accreditation. This report
PO Box 7669 may only be reproduced in full.

Sydenham )
Christchurch 8240 uw; ?QWW/

Approved Signatory: Max Burford
(Supervisor)

Project: QA Testing - City Care Ltd Fo g‘i"s;eude'fatﬂ}ol\é‘[ﬁﬂo

Sample Details

Sample ID: CAN148-12043 Client Sample ID: Lab Ref 1322/14
Material: BEACH SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: CDL Prestons Rd Peat Area C Date Sampled: 06/06/2014
“necification: No Specification Sampled By: Not Advised
—ampling Method: As Received - Not Accredited Date Tested: 11/06/2014
Technician: Daniel Daly Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids -— — ~= 5% Air Voids — NZS 4402:1986 Test 4.1.3 - 1986
—=-—-  10% Air Voids Maximum Dry Density (m®): 1.56
] Optimum Moisture Content (%): 16
Sy Densty () Solid Density (t/m?): 2.62 assumed
) Fraction Tested Passes (mm): 37.5
Material Removed (%): 0
Sample History: Natural

1.550 P i

1.540

1.530 T

1.520

1.510

4.500 .

120 135 150 165 180 195 21.0 225 240 255 27.0
Moisture Content (%)

Comments

Material is beach sand with a trace of organic

Form No: 18885, Repart No: MDD:CAN145-12043 & 2060-2013 QESTLab by SpectraQEST.com Page 1 of 1



Canterbury Laboratory

325 Pound Rd, Yaldhurst

i . PO Box 16-064, Christchurch 8441
[ Telephone: +64 3 3499142

y : Facsimile: +84 3 3499143
www . fultonhogan.com

0800 LABORATORY
Report Mo: MDT:CAMNI4E-08017
e R '} P wadk Issue No: 1
Maximum Dry Density Report
Chient: Toni O'Reg at] ) The test (s) reported herein (un:ziss indicated) have
City Care Limited Sempe o sttt Readhs only appi 0 AARples
PO Box 7689 as received. This report must be reproduced in full.
Sydenham i ARI™ /‘) A
BANZ 4 N N
Christchurch 8240 sl st ﬂ/'/‘w&lv«?{f'w’
Approved Signatory: Max Burford
. fsuzeg oresitat 200
Project: QA Testing - City Care Ltd e e
Sample Details
Sample ID: CAN148-08017 Client Sample ID: 0830/14 - MF, LS
Material: BEACH SAND Sample Source: Field Sample [Taken From Site}
Site/Sampled From: CDL Prestons Road, Peat Area E Date Sampled: 02/04/2014
Specification: No Specification Sampled By: Mark Foster
Sampling Method: As Received - Not Accredited Date Tested: 11/04/2014
Techniclan: Greg Orr Sampling Endorsed?: No
Cry Density - Moisture Relationship Test Resuilts
0% Air Voids - — = 5% Air Voids —_— . NZS 4402:1086 Test 4.1.3 - 1986
=== 10% Air Voids wMaximum Dry Density (t/m*®):  1.68
Optimum Moisture Content (%): 15
i R o ' S Solid Density (tm’): 268 assumed
- '7‘?3 N TV i R Fraction Tested Passes (mm); 37.5
1670 ! ' Maierial Removed (%): 0
: ‘ Sample History: Natural
16801 - ¢ - }
& i
16501 - - !
L [N
]
1,640+ e
I )
16301 |
L 1
{
1.620 :
1610+ E
1,600 T 51
L |:
{18
1.590 + v
| 0 g
T | - N v
1,580 +—t+—t+—t—p—f—f—t—t———+ L A S e e S S e
105 120 135 150 165 180 195 210 225 240
Moisture Content (%)
Commenis

Material is best described as FINE SAND with some medium sand and rare silt
23% medium sand with 72% FINE SAND and 5% silt

Form No: 18985, Report No: MDD:CAN145-08017 ©) 2000-2013 QESTLab by SpectreQEST.com Page 10of 1
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Maximum Dry Density Report

Canterbury Laboratory

3235 Pound Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +84 3 3499142
Facsimile: +84 3 348 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-05060

Issue No* 1

1.690:
1.680 :
1.670‘:
1.660
1.650
ol
0]
1.820 [

1.6107 &

Client: i O The tast (s) ropcrind hersin (unless indicatea) have
Ciy Gare Simied L L
PO Box 7668 as raceived. This report must be repradured in full.
denham : = 7 F
> ANL / { oS
Christchurch 8240 e 4
Approved Signatery: Max Burford
Project: QA Testing - City Care Ltd ﬁoﬁ_ﬁmﬁ”
Sample Details
Sample ID: CAN145-050860 Client Sample ID; 0428/14 Site A
Materlal: BEACH SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: Prestons Road Alpine V Site A Date Sampled: 25/0212014
Specification: No Specification Sampled By: Advised - See Comments
Sampling Method: As Received - Not Accredited Date Tested: 06/03/2014
Technician: Daniel Daly Sampling Endorsed?: No
Dry Density - Moisture Relationship [Test Results
0% Air Voids — — =~ 5% AIr Voids — NZS 4402:1986 Test 4.1.3 - 1386
= === 10% Air Voids Maximum Dry Density {tm®): 1.70
. Optimum Moisture Content (%): 14
1'37'1!’0”3"3“\' ) Solid Density (tm*): 2,68 assumed
T Fraction Tested Passes {mm): 37.5
1.700 - Materlal Removed (%): 0
Sample History: Natural

1.600

Moisture Content (%)

Comments
80% MEDIUM SAND 18% fine sand & 2% silt

Q 2000-2013 QESTLab by SpaciraQEST.com

Page 1 of 1



Canterbury Laboratory

325 Pound Rd, Yaldhurst
PC Box 16-064, Christchurch 8441

fm Fuliton Hogan Telephons: 164 33439142
i Facsimile: +64 3 3499143
www.fultonhogan.com
0800 LABORATORY
Report No: MDD:CAN14S-05051
. . issue No: 4
Maximum 2ry Density Report
Client: Toni O'Regan !__ TheTest(s) reporied herein (urfess Tideated) ave
. s n n ce
City Care Limited s::pepgr ao"c‘:ednaunn Results only apptybsmﬁas
PO Box 7669 as received. This report must be reproduced in fs.
Sydenham p
IANZ
Christchurch 8240 HEEREDTED LAsoRATORY g
Approved Signatory: Max Burford
N ﬁu e}\wt;z‘r:erzii!ation No:200
Project: QA Testing - City Care Ltd Dats of Iasie: Q6M3/4
[Sampie Details |
Sample ID: CAN14S-05061 Client Sample ID: 0429/14 Site B
Material: BEACH SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: Prestons Road Alpine V Site B Date Sampled: 25/02/2014
Specification: No Specification Sampled By: Advised - See Comments
Sampling Method: As Received - Not Accredited Date Tested: 06/03/2014
Technician: Daniel Daly Sampling Endorsed?: No
[Dry Dersity - Moisture Relationship Test Resuits
0% Air Voids — — — 5% AirVoids NZS 4402:1986 Test 4.1.3- 1986
—=-—- 10% Air Voids Maximum Dry Density (tm?):  1.64 -
Optimum Moisture Content (%): 14
[y Densiy (UP) Solid Density (tm?): 2.68 assumed
L _______________ o - O N Fraction Tested Passes (mm): 37.5
i Material Removed (%): 0
1.620 Sample History: Natural

1.600 1

1.560

15201

]
!
i
1
i
1
1
I
1
H
1
I
i
1
i
[}
[}
1
I
I
1
1
}
I
]
]
L
}
)
t
1
1
1
+
1
1

——

1.480

40 60 8.0 100120140 150 180 200 220240 260 280 300 320

Moisture Content (%)

Comments

50% MEDIUM SAND 46% fine sand & 4% silt

Fomen: Mok, 188595, Report No: MDD:

CAN14S-05061

© 2000-2013 QESTLab by SpeckaBEST. com

Page 1of 1
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Maximum Dry Density Report

Canterbury Laboratory

3235 Peund Rd, Yaldhurst

PO Box 18-054. Carigtchurch 8441
Telenhonz: +64 3 3499142
Facsimile: +84 33499143
wwrw. .com

G800 LABORATORY

Report Neo: MDD:CAN148-05062
isgue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham
Christchurch 8240

Project: QA Testing - City Care Ltd

The tast {s) reperiad herain Juntsss ndicaied) have
besn parformad i accordance w2h the faporatory’s
acope of aceradiation. Reswits only apply to samples
as raceived, This fepart must be veproduced n full,

& B rI /) ";g
f,:,.Z # PR
Approved Signatory: Max Burford

fSu%eMsor}‘ _
IANZ Accraditation No:200
Date of Issue: 06/03/14

[Sample Details

1.8101

1.600T

1.5801

Sample ID: CAN145-05062 Client Sample ID: 0430/14 Site C
Materlal: BEACH SAND Sample Source: Field Sample [Taken From Site}
Site/Sampled From: Prestons Road Alpine V Site C Date Sampled: 25/02/2014
Specification: No Specification Sampled By: Advised - See Comments
Sampling Method:  As Received - Not Accredited Date Tested: 06/03/2014
Techniclan: Daniel Daly Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Resuits
0% Air Voids - = = 5% A Voids —_NZS 4402:1986 Test4.1.3- 1985
—-—=- 10% Air Voids Maximum Dry Density {tm®): 1.64
Optimum Moisture Content (%): 13
1‘?30’33“5“3/ () Solid Density (tm”): 2.68 assumed
’ Fraction Tested Passes {(mm): 37.5
Material Removed (%): 0
18307 Sample History: Natural

1.5680

40 60 80 100 120 140 160 180 200
oisture Content (%)

220 240 260

—t

Comments
35% MEDIUM SAND 50% fine sand & 15% sitt

Farm Mo: 18995. Report No' MDODICAN 14503082

5 2000-2013 GES TLab by SpackaGEST.com
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +64 3 3459142
Facsimile. +84 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report Mo: WDD:CANT48-08055
Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham
Christchurch 8240

The lest (s) reported herein {uniess indicated) have
been performed In accordance with the laboratory’s
scope of accreditation. Results only apply to samples
as received. This report must be reproduced i full.

AN
X% nf A7
s o’

Approved Signaicry: Max Burford
(Supervisor;
IANZ Accreditation No 200

ACTREMTED LASORATGRY

Project: QA Testing - City Care Ltd

Date of Issue. 11/04/14

Sample Details

-

e R L Lk
e
F
-
~

150 160 17.0 180 490 200 210 220 230 240
Moisture Content (%)

Sampile ID: CAN143-08055 Client Sample ID: 0826/14 - MF, LS
Material: Silty Sand Sample Source: Miscellaneous Material Source
Site/Sampled From: CDL Prestons Road Site D Date Sampled: 02/04/2014
Specification: No Specification Sampled By: Mark Foster
Sampling Method: As Received - Not Accredited Date Tested: 11/04/2014
Techniclan: Greg Orr Sampling Endorsed?: No
Dry Densiiy - Moisiure Reiationshiy [Test Resulis
0% Air Voids - ~— — 5% Air Voids NZS 4402:1586 Test 4.1.3- 1986
— === 10% Air Voids Maximum Dry Density (fm®):  1.76
Optimum Moisture Content (%): 16
Dy Densty () o Solid Densliy (t/m’): 2.68 assumed
AR ) VI A ‘; ........ T Fraction Tested Passes (mm): 375
e \ \ Material Removed (%): 0
NENI ) Sample History: Natural
A\ \

Comments
Matreial is best described as mediun FINE SAND with some silt
1% coarse sand 29% medium sand with 50% FINE SAND and 20% silt

Form No: 18295, Report No: MDD CAN145-08055

€ 2000-2013 QESTLab by SpeciraQEST.com

Page 1 of 1



Canterbury Laboratory

. 325 Pound Rd, Yaldhurst
s | PO Box 16-064, Christchlirch 8441
— Telephone: +64 3 349 9142
1 Facsimile: +64 3 349 9143
www.fultonhogan.com
0800 LABORATORY

Repori No: MDD:CAN148-07248
Maximum Dry Density Report ——
Client: Toni O’Regan :lggnnesl is) repor(ed herem (unf::; ;g:ncaled) havz
City Care Limited scope of accrednazmn Resuits cnly apply to sam{:les
PO Box 7669 as receved. This report must be reproduced in full.
Sydenham — ‘/Q ; ;
Christchurch 8240 1‘” 22 # Ayl o’
Approved Signatory: Max Burford
(Supervisor) )
Project: QA Testing - City Care Ltd e e e
Sample Dstails
Sample ID: CAN148-07948 Client Sampie ID: 0827/14 - MF, LS
Material: Siity Sand Sample Source: Miscellaneous Material Source
Site/Sampled From: CDL Prestons Road, Site E Date Sampled: 02/04/2014
Specification: No Specification Sampled By: Mark Foster
Sampling Method: As Received - Not Accredited Date Tested: 09/04/2014
Technician: Greg Orr Sampling Endorsed?: No
Dry Denglty - Moisture Relalionship Test Resuils
~=— 0% Air Voids — — — 5% Air Voids — NZS4402:1986 Test 4.1.3 - 1986
=== 10% Alr Voids Maximum Dry Density (t/m®): 1.78
Optimum Moisture Content (%): 16
1%?“"‘@@ wee) ) _ Solid Denstiy (t/m?): 268
g4 . : . Fraction Tested Passes (mm): 37.5
1780F T TTT AT g e nr e s r s Material Removed (%) 0
3 AL i Sample History: Natural

1.7701
1.780 1

1.750+

105 120 135 150 165 180 195 210 225 24.0
Moisture Content (%)

Comments
Material is best described as silty FINE SAND
30% silt and 70% fine sand

“Form No: 18995, Report No: MDD':CAN145-07948 © 2000-2013 QESTLab by SpeciraQEST.com Page 1 0f 1



Maximum Dry Density Report

Canterbury Laboraiory

325 Pound Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +64 3 349 9142
Facsimile: +84 3 349 9143
www.fultonhogan.com

0800 LABORATORY

i Report No: MDD:CAN{45-08057

Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7668

Sydenham
Christchurch 8240

Project: QA Testing - City Care Ltd

The test (s) reporied herein {unless indicated) have
been performed in accordance with the taboratory's
scope of accreditation. Results only apply to samples
as received. This report must be reproduced in full,

Ph-a r z g ‘:!

ACCAEDITFD LASORATSRY V{%iwfw/
Approved Signatory: Max Burford
{Supervisor,

IANZ Accreditation No:200
Date of issue: 11/04/14

Sample Deiaile

Dry Density (tnf)
1780 ~

1770+

ok

1.760

1.750

-

D FE S
—

1740

-

1.730

it

1720+

1710~
1700%
16901
1.660

1.670 T

16680+ 4 o

Sample ID: CAN14S5-08057 Client Sampie ID: 0828/14 - MF, LS
Material: Siity SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: CDL Prestons Road Site F Date Sampled: 02/04/2014
Specification: No Specification (Fine) Sampled By: Mark Foster
Sampling Method: As Received - Not Accredited Date Tested: 11/04/2014
Techniclan: Greg Orr Sampling Endorsed?: No
Ory Density - Moisture Relationghij Test Results
0% Air Voids - - = 5% Air Voids — NZ84402:1986 Test4.1.3 - 1986
~ === 10% Air Voids Maximum Dry Density (fm®):  1.78

d:,'\_i_._.»_.._»_\_.;.. .......... -
\ \
. 18

Il o o :

Optimum Moisture Content (%): 14

Solid Density (t/m?): 2.68 assumed
Fraction Tested Passes (mm): 37.5

Material Removed (%): 0

Sample History: Natural

______

1650 +———————— - ————
8.0 105 120 135 150 165

Moisture Content (%)

180 195 21.0 225 240 255

Comments
Material is best described as siity FINE SAND
28% siit 70% fine sand and 2% medium sand

Form No: 18895, Report No: MDD:CAN 145-08057

£ 2000-2013 QESTLab by SpeckeQEST.com
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Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst

PO Box 16-064, Christchurch 8441
Telephone: +84 324991472
Facsimile: +64 3 3499143
www. fultonhogan.com

0800 LABORATORY

RRepori No: MDD:CAN145-08006

Issue Mo: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham

Christchurch 8240

Project:

QA Testing - City Care Ltd

I ) The test (s} reported herein (unless indicated) have
been performed In accordance with the faboratory’s

scope of accreditation. Resuits only apply fo samples

as received. This report must be reproduced in full.

IANT /) 7
Ei@li Vi a4,
ACCRVOITRD LARDRATORY ﬁm}

Approved Signatory: Max Burford
fSupervisor)

ANZ Accreditation No:200

Date of Issue: 11/04/14

i
{»/&-;9//"

Sample Detalis

Sample ID: CAN145-08006

Material: BEACH SAND
Site/Sampled From: CDL Prestons Road, Site G
Specification: No Specification

Sampling Method: As Received - Not Accredited
Technician: Greg Orr

Client Sample I1D:
Sample Source:

Date Sampled: 02/04/2014
Sampled By: Mark Foster
Date Tested: 11/04/2014

Sampling Endorsed?: No

0829/14 - MF, LS
Field Sample [Taken From Site)

Bry Density - Moisture Relationghip [Test Resulic
0% Air Voids — — - 5% Air Voids NZS 4402:1986 Test 4.1.3 - 1986
—=-==- 10% Air Voids Miaximum Dry Density (tm?):  1.62
‘ Optimum Moisture Content (%): 16
T _ Solid Density (t/m?): 268 assumed
’ i . Fraction Tested Passes (mm): 375
iy = § 1 Ly o N i LI el Material Removed (%): 0
¥ 1 Sample History: Natural
. : ‘
| : i
. : . ‘
1620t a - N N il =
R ij R L
! b 0 B .
1 o A " E
§ o .,
. :' 1 |I
1610+ 2t |
. ‘ |
N 8 i
' L
: L
: |
1,800 +—t—tr———1 : —— '
105 120 135 150 165 180 125 21.0 225 240
Moisture Content (%)

Comments

Material is best described as BEACH SAND
55% medium sand with 43% fine sand with 2%silt

Form No- 18985, Report No: MDD CAN148-08006

© 2000-2013 QESTLab by SpectraQEST.com

Page 1 of 1



[ Fuiton Hogan

Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +684 3 349 9142
Facsimile: +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-25525

Issue No: 1

Client:

Project:

Toni O'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

QA Testing - City Care Ltd

IANZ

ACCAEDITED LAHORATORY

The test (s) reported herein (unless otherwise
indicated) have been performed in accordance with
the laboratory's scope of accreditation. This report
may only be reproduced in full.

Pl

Approved Signatory: Max Burford
{Supervisor)

IANZ Accreditation No:200

Date of Issue: 15/12/14

Sample ID:
Material:

Specification:

" Sampling Method:

Site/Sampled From:

Sample Details

CAN14S8-25525

Sand

Test Site # 1

No Specification (Fine)

Not Advised - Not Accredited

Client Sampile ID:

Sample Source:
Date Sampled:
Sampled By:
Date Tested:

3092/14

Field Sample [Taken From Site]
08/12/2014

Advised - See Comments
15/12/2014

Sampling Endorsed?: No

LT echnician: Marc Bos
Dry Density - Moisture Relationship
0% Air Voids — = — 5% Air Voils
—=-—-  10% Air Voids
Dry Denslty (t/rrP)
1.610 [ o

16001+ -
15001 - -
1580+
1sm0b -
1.560

1.550

-t T

9.0

1.530 +————————

Moisture Content (%)

=ttt

10.5 12.0 135 150 16.5 180 195 210 225 240 255 27.0

Maximum Dry Density (t/m?3):
Optimum Moisture Content (%): 16
Solid Density (t/m?):

Fraction Tested Passes (mm):
Material Removed (%): 0
Sample History:

Test Results

NZS 4402:1986 Test 4.1.3 - 1986
1.60

2.68 assumed
37.5

Natural

Comments
Sampled by LS

Form No: 18995, Report No: MDD:CAN145-25525

© 2000-2013 QESTLab by SpectraQEST.com
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Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch

PO Box 16-064, Christchurch 8441

Fl“tOl’l Hogﬂn Telephone:  +64 3 349 9142
Facsimile: +64 3 349 9143

www.fultonhogan.com

0800 LABORATORY
Report No: MDD:CAN14S-25526
H H Issue No: 1
Maximum Dry Density Report
s N . o~ The test d herei therwi
Client: Toni O'Regan iicatac v boen Pertorsad » asudance with
Clty Care Limited the laboratory's scope of acereditation. This report
po Box 7669 may only be reproduced in full.
Sydenham I ; M
ANZ .
Christchurch 8240 ACCREDITED LABORATORY ‘
Approved Signatory: Max Burford
(Supervisor) )
Project: QA Testing - City Care Ltd ol e R

-

Sample Details

Sample ID: CAN14S8-25526 Client Sample ID: 3093/14
Material: Sand Sample Source: Field Sample [Taken From Site]
Site/Sampled From: Site#J Date Sampled: 08/12/2014
Specification: No Specification (Fine) Sampled By: Advised - See Comments
Sampling Method: As Received - Not Accredited Date Tested: 15/12/2014
'Technician: Marc Bos Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids — — = 5% Air Voids — NZS 4402:1986 Test 4.1.3 - 1986
—=—-10% Air Voids Maximum Dry Density (t/m3): 1.58
) Optimum Moisture Content (%): 17
grgoDensrty (t/m’) T Solid Density (tm®): 2.68 assumed
' - N - B Fraction Tested Passes (mm): 37.5
Material Removed (%): 0
Sample History: Natural

1580+ - -

1.570

oY IS SER SR AT

155071 -

1.540 L +—+—+————— -
30 60 90 120 150

Moisture Content (%)

180 21.0 240 270 30.0 330

Comments
Sampled by LS

Form No: 18995, Report No: MDD:CAN148-25526 © 2000-2013 QESTLab by SpectraQEST.com Page 1 of 1




[ Fuiton Hogan

Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Telephone:  +64 3 349 9142
Facsimile: +64 3 349 9143

www fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-25527

Issue No: 1

Client: Toni O'Regan
City Care Limited
PO Box 7669

Sydenham
Christchurch 8240

Project: QA Testing - City Care Ltd

The test (s) reported herein (unless otherwise
indicated) have been performed in accordance with
the laboratory’s scope of accreditation. This report
may only be reproduced in full.

bon/

Approved Signatory: Max Burford
{Supervisor)

IANZ Accreditation No:200

Date of Issue: 15/12/14

[ANZ

ACCREDITED LABORATORY

Sample Details

Sample ID: CAN148-25527 Client Sample ID: 3094/14

Material: Sand Sample Source: Field Sample [Taken From Site]
Site/Sampled From: CDC Prestons Sample K Date Sampled: 08/12/2014

Specification: No Specification (Fine) Sampled By: Advised - See Comments
Sampling Method: As Received - Not Accredited Date Tested: 15/12/2014

fechnician: Marc Bos Sampling Endorsed?: No

Dry Density - Moisture Relationship
0% Air Voids

10% Air Voids

Dry Density ()
1.610 e

1.6001 -
1500+ -
1.580+- -

1.5701

1560+

t +—+

Test Results
NZS 4402:1986 Test 4.1.3 - 1986
Maximum Dry Density (tm?): 1.60

Optimum Moisture Content (%): 15

Solid Density (t/m3): 2.68 assumed
Fraction Tested Passes (mm): 37.5

Material Removed (%): 0

Sample History: Natural

5% Air Voids

} AL

t

1.550

6.0

t

afo
Moisture Content (%)

18.0 20.

0 220 240 26.0 280

Comments
Sampled by LS

Form No: 18985, Report No: MDD:CAN145-25527

© 2000-2013 QESTLab by SpectraQEST.com Page 1 of 1




NZb A

Canterbury Laboratory

<
325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-064, Christchurch 8441
Fuiton Hogan

Facsimile: +64 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-11317
= = Issue No: 1
Maximum Dry Density Report
Client: Toni O'Regan Thgtesi (s) reported herein (unlgss otherwise )
City Care Limited tho aboratonys Scape of soaradtation, Tns eport
PO Box 7669 may only be reproduced in full.
Sydenham ;
IANZ £). L4
Christchurch 8240 ACEREDTER LARORATERY 7
Approved Signatory: Max Burford
(Supervisor) ]
Project: QA Testing - City Care Ltd L e
Sample Details
Sample ID: CAN14S8-11317 Client Sample ID: Lab Ref 1181/14
Material: BEACH SAND Sample Source: Field Sample [Taken From Site]
Site/Sampled From: CDL Prestons Rd, Swale Area A Date Sampled: 27/05/2014
‘pecification: No Specification Sampled By: Mark Foster
Sampling Method: As Received - Not Accredited Date Tested: 30/05/2014
Technician: Atu Rova Sampling Endorsed?: No
Dry Density - Moisture Relationship Test Results
0% Air Voids — — — 5% Air Voids — NZS4402:1986 Test 4.1.3 - 1986
Maximum Dry Density (t/m?3): 1.64
Dry Density (Ym?) Optimum Moisture Content (%): 18
1-640_...:<.A:‘.<‘.,,;11....1‘,..5....E..A.E...<;....;.A..E....E....E. ..; Solid Density(t’mﬁ): 2_Gsassumed
16301+ ‘ o \ : : Fraction Tested Passes (mm): 37.5
N Material Removed (%): 0
16207~ N Sample History: Natural
1.610T1-
1600+ -
15901
1.580+ uf -
1.5701-
1A560 . N E.
1.550 1 -
L8
N
15407+ -
.
1530 1" i s
tooon ot \
1.520 ———+—+—F+—"+—+4———+—+—+—+—+—+—++—+—+—+—+—+—++—+—+—
14.0 15.0 16.0 17.0 18.0 19.0 20.0 21.0 22.0 23.0 24.0 25.0 26.0 27.0 28.0
Moisture Content (%)
Comments

The material is best described as FINE SAND with less 5% of medium sand and silt

Form No: 18995, Report No: MDD:CAN148-11317 © 2000-2013 QESTLab by SpectraQEST.com Page 1 of 1




Maximum Dry Density Report

Canterbury Laboratory

325 Pound Rd, Yaldhurst, Christchurch
PO Box 16-084, Christchurch 8441
Telephone:  +64 3 343 9142
Facsimiie: +84 3 349 9143
www.fultonhogan.com

0800 LABORATORY

Report No: MDD:CAN14S-15900

Issue No: 1

Client:

Project:

Toni O'Regan
City Care Limited
PO Box 7669
Sydenham

Christchurch 8240

QA Testing - City Care Ltid

The test (s} reported herein (uniess otherwise
indicated) have been performed in accordance with
the laboratory's scope of accreditation. This report
may only e repraduced in ful.

IANZ ) 7 .
.;@-\,ﬁ Ed-x /;tjﬁ“ ¥.2 ) .’ T
ACCREDITED LABORATORY {;_/ (O {L‘”,f A
Approved Signatory: Max Burford
{Supervisor)

IANZ Accreditation No:200

Date of Issue: 13/08/14

Sample ID:
Material:

Snecification:
~ampling Meth
Technician:

Sample Details

CAN1435-15800
BEACH SAND

Site/Sampled From: CDL Prestons Road Swale Area B

No Specification
od: Stated to be NZS 4407:1991 24622
Max Burford

Client Sample iD: Lab ref:1833/14

Sample Source: Field Sample [Taken From Site]
Date Sampied: 07/08/2014

Sampled By: Advised - See Comments

Date Tested: 13/08/2014

Sampling Endorsed?: No

15801

1.570+-

1.560 1"

Dry Density (t/m?)

[Dry Density - Moisture Relationship
0% Air Voids — — — 5% Air Voids —_— NZS 44021985 Test 4.1.3 - 1988
—=-—-  10% Air Voids

Test Results

Maximum Dry Density (/m?): 1.60
Optimum Moisture Content {%): 16

Solid Density {t/m?): 2.66 assumed
Fraction Tested Passes {(mm): 375

Material Removed {%): 0

Sample History: Natural

1.550

12.0

t—t—t—t—t

135 150 165 180 195 210 225
Moisture Cantent (%)

Comments
Sampled by RR

Material is best described as FINE SAND with minor madium sand

Form No: 18995, Repaort No: MDD:CAN143-15900
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